Choose Category

     Quick Search   Minimize
  

Product List
Unit gauge wheel options
Quantity 
 

 

 

KeyQtyPart #Description
11100-276Bolt 5/8” x 7 1/2”, Grade 8
(Not Available)
21312-439 Bushing 995”OD x 635”ID x 5 11/16”
31312-530 Coulter Mount Swivel coulter mount
41100-012Carriage Bolt 1/2” x 1 1/4”, Grade 5
(Not Available)
51108-020Lock washer 1/2”
(Not Available)
61102-007Nut 1/2”
(Not Available)
71312-533 Lock Collar Swivel coulter locking collar
81104-005 Roll Pin 1/2” x 2 1/2”, Spiral
91110-001 Grease Fitting 1/4” straight
101134-012 Bushing 2 1/2”OD x 1 3/4”ID x 10 GA
111312-539 Fork Swivel coulter fork
121100-150 Bolt 5/8” x 9”, Grade 5
132102-008Nut 5/8”
(Not Available)
142108-021Lock washer 5/8”
(Not Available)
154 102-004Nut 5/16”
(Not Available)
164108-017Lock washer 5/16”
(Not Available)
174108-006Flat washer 5/16”
(Not Available)
182312-629Scraper, obsolete sub to 312-786 singe piece scraper
(Not Available)
182331-647 Scraper Optional 2 piece scraper for 15” depth band
190100-003Carriage Bolt 5/16” x 1”, Grade 5 Quantity 2-4
(Not Available)
204100-225Bolt 5/16” x 1”, Grade 5
(Not Available)
216108-017Lock washer 5/16”
(Not Available)
226102-004Nut 5/16”
(Not Available)
231312-380 Scraper Mount Scraper mounting bracket
244100-062Carriage Bolt 1/4” x 3/4”, Grade 8
(Not Available)
251312-786 Scraper Single piece scraper for 14” depth band
251312-787Scraper, obsolete Single piece scraper for 15” depth band
(Not Available)
262108-006Flat washer 5/16”
(Not Available)
274102-085Lock nut 1/4” flanged
(Not Available)
281312-659 Scraper fin Right fin for single piece scraper
291312-660 Scraper fin Left fin for single piece scraper
304102-007Nut 1/2”
(Not Available)
314108-020Lock washer 1/2”
(Not Available)
321312-131 Plate Depth band reinforcing plate
332312-615 Depth Band 14” coulter depth band
341166-030 Coulter 20”, smooth coulter blade
341166-033 Coulter 22”, smooth coulter blade
352315-261 Bearing 5/8” bore cylin OD
361312-132 Hub assembly 4 bolt, includes bearings and spacer
374100-117Bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
381315-123 Spacer 1”OD x 11/16”ID x 5218”
394 102-004Nut 5/16”
(Not Available)
404108-017Lock washer 5/16”
(Not Available)
414108-006Flat washer 5/16”
(Not Available)
422312-629 Scraper obsolete sub to 312-786 singe piece scraper
422331-647 Scraper Optional 2 piece scraper for 15” depth band
430100-003Carriage Bolt 5/16” x 1”, Grade 5 Quantity 2-4
(Not Available)
444100-225Bolt 5/16” x 1”, Grade 5
(Not Available)
456108-017Lock washer 5/16”
(Not Available)
466 102-004Nut 5/16”
(Not Available)
471312-380 Scraper Mount Scraper mounting bracket
484100-062Carriage Bolt 1/4” x 3/4”, Grade 8
(Not Available)
491312-786 Scraper Single piece scraper for 14” depth band
491312-787 Scraper Single piece scraper for 15” depth band
502108-006Flat washer 5/16”
(Not Available)
514102-085Lock nut 1/4” flanged
(Not Available)
521312-659 Scraper fin Right fin for single piece scraper
531312-660 Scraper fin Left fin for single piece scraper
544102-007Nut 1/2”
(Not Available)
554108-020Lock washer 1/2”
(Not Available)
561312-131 Plate Depth band reinforcing plate
572312-615 Depth Band 14”
581166-030 Coulter 20”, smooth coulter blade
581166-033 Coulter 22”, smooth coulter blade
592315-261 Bearing 5/8” bore cylin OD
601315-123 Spacer 1”OD x 11/16”ID x 5218”
614100-117Bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
621312-132 Hub assembly 4 bolt, includes bearings and spacer
631100-150 Bolt 5/8” x 9”, Grade 5
641110-001 Grease fitting 1/4” straight
651100-276 Bolt 5/8” x 7 1/2”, Grade 5
661312-415 Fork Rigid coulter and tire fork
671312-439 Bushing 995”OD x 635”ID x 5 11/16”
681108-021Lock washer 5/8”
(Not Available)
691102-008Nut 5/8”
(Not Available)
702108-021Lock washer 5/8”
(Not Available)
712102-008Nut 5/8”
(Not Available)
721312-439 Bushing 995”OD x 635”ID x 5 11/16”
731312-795 Fork For 205 tire
741100-276 Bolt 5/8” x 7 1/2”, Grade 5
751110-001 Grease fitting 1/4” straight
761100-150 Bolt 5/8” x 9”, Grade 5
772315-261 Bearing 5/8” bore cylin OD
781315-123 Spacer 1”OD x 11/16”ID x 5218”
795102-037Nut 1/2”-20UNF 30° wheel nut
(Not Available)
801190-035 Tire and wheel 205 x 8” x 10” tire and wheel
811190-033 Wheel 8” x 10” wheel
821192-004 Tire 205 x 8” x 10” tire
835100-329 Bolt 1/2”-20UNF x 1 1/4” wheel bolt
841315-259 Hub assembly Hub and bearing assembly